PARTS LIST
IN—J1] X

L DA-L26-1
L DA-T26-1

SEIKO SEWING MACHINE CO.,LTD.



B X
CONTENTS

BRI, RYIYT eeeeseeeeeseieis

Presser Bar and Thread Cutter

EUBHE 818 e

Feed Mechanism and Needle Guard

Iy S e

Looper Mechanism

U OHEEE 00000 ssessmessssssessesseasseeress

Upright Shaft and Lubrication System

_tﬁm\j’_u_ ..............................

Arm Shaft and Machine Pulley

ﬁ'l'fﬁ\ fﬂz ..............................

Needle Bar and Thread Take—up

‘Fﬁm ..............................

Bed Rotary Shaft

)l/_, "_%ﬁ; ..............................

Looper Thread Guide

Jo—rS— i RJLRH =R ceeeereeeeeeeieeaa

Looper Thread Guide and Belt Guard

FHRBH AKETE e s

Needle Thread Guide and Tension

E*ﬁ‘ &\ypj]/ S—  semewmesawseesess asieessse e e

Face Plate and Bed Cover

FR. RELAIS— eessesseseasasesssssasss e

Arm Top Cover and Thread Guide Cover

;E/)‘pjgs ;‘m;@b ..............................

Oil Reservoir and Oil Reservoir Screen

MBS e

Accessories

BIBEE, e

Parts Available at Extra Charge

/7?_:/“%1}5: 2 [

Gauge Parts 1

bf_:)gﬂn% 2 L R R

Gauge Parts 2

...........




W2, RUYVA

Presser Bar and Thread Cutter




HZzE, RUIUXH
Presser Bar and Thread Cutter

MaES

fEs

NO. L26 | T26 &4 DESCRIPTION
PART NO. QTY
1 | 100802 * * 1 K&kl Hinge Screw 5/16X24
2 | 143510 * * 1 | K& - Presser Bar Lifting Lever
3 | 100807 * | % 1 XL TFBmEERC Hinge Screw 15/64X28
4 | 146676 * | % 1 |z EifmE Presser Bar Lifting Bracket Lifter
5 | 100161 * | % | 2 [z EFRKBL/AA—1RC Screw 3/16X28 L=9.5
6 | 146609 * * 1 [AEITXKBL/— Presser Bar Lifting Lever Extension
7 | 100110 * [ x| 2 |pBOHEHFIERC Screw 9/64X40
8 | 146620 * | x| 1 |RPDOER Connecting Link
9 | 416024 * | % | 1 | ERFFERE L) Tension (needle thread) Releasing Shaft Crank Assembly
10 | 100624 * | x| 1 | ERFFEHLERC Set Screw 11/64X40 L=5.5
11 | 168003 * | % | 1 | ER)DBHEH Releasing Shaft
12 | 143511 * | x| 1 |XKBiEa Spring
13 | 150225 * | *x 2 |RUIYAL Screw 3/32X56 L=7.9
14 | 139181 * | * 1 |&REIWA Thread Cutter (Knife)
15 | 143524 * * I E37DFak:: 4 Thread Cutter Support and Guide
16 | 141008 * | o+ | 1 |[HxEEHRC Thumb Screw 1/2X28
17 | 151614 * [ o+ | 1 |[BIBEHRCTVE Nut
18 | 132833 * | ok | 1 (BEERCHELE Guide Pin
19 | 175032 * | % 1 |\AETYv— Washer
20 | 146159 * | ok 1 |AERTSYT Presser Bar Spring
21 | 146694 * * 1 ||z EaE@lH) Presser Bar Lifting Bracket Assembly
22 | 101057 * | o+ [ 1 [HHREEEHHR0 Screw 11/64X40 1=9.9
23 | 146751 * * 1 |3 EAZIL Presser Bar Bushing (lower)
24 | 101133 * | % | 1 |IBREARLLERC Set Screw 15/64X28 L=3.8
25 | 416116 * * 1 |HzE2 AL Presser Bar Stop Assembly
26 | 8040 * | o+ | 1 |HIEZHEOHRLC Screw 9/64X40 L=8
27 | 8040 * | % [ 1 IRZELERC Screw 9/64X40 1=8
28 | 139462 d* | ok 1 |z Presser Bar
29 | 372210 * | % 1 | D —H—F Finger Guard
30 | 146752 * * 1 |AER Presser Bar Stop
31 | 154872 * * 1 | ERATFEE Tension {needle thread) Releasing Shaft Crank




=S, $52

Feed Mechanism and Needle Guard




EUBE, §52
Feed Mechanism and Needle Guard

NO. aaES L26 | T26 fBi2 % DESCRIPTION
PART NO QTyY
1 132381 * * 1 |8t= Needle Guard
2 | 132382 * * 1 |8tERE Needle Guard Holder
3 | 100193 * * I |#tEAELERL Screw 9/64X40 L=6.4
4 | 100223 * | % 1 |&t=iERE Screw 1/8X44 L=5
6 | 100443 * * | [EYBHRSE 1kl Set Screw 15/64X28 L=9.97
7 | 101520 * * 1 [ EYBHRSE kR Lk Nut
8 | 134737 * * | ZEYBRSEY Feed Bar Hinge Pin (eccentric)
9 | 143448 * * 1 =Y Feed Bar
10 | 100914 ¥ ook | |EYETZRIERUGE) Screw 11/64X40 1=8.7
11 | 100172 * | % | EYET=ERL(R) Screw 11/64X40 L=9.9
12 | 150328 * | % 1 [EYHhLAFHHLL Feed Regulating Screw 7/32X32
13 | 151061 * * 2 |EUDLEIEDHRL Set Screw 15/64X28 L=8.5
14 | 100217 * * 1 [ZEYHLEHRL Screw 9/64X40 1=48
15 | 107071 * * 1 |Dyire— Washer
16 | 416071 * * 1 |EYHL-EULEEEB) (Fal. 7w v—1{1)| Feed Eccentric (adjustable) Assembly
17 | 143450 * | % | |EYHE Slide Block
18 | 139432 * * | |EYETFZX Feed Lifting Eccentric Forked Connection
19 | 143451 * | * | XY LTAE Slide Block
20 | 139046 * * 1 RSEVAE Slide Block




JL—\—HEHE

Looper Mechanism

43

/42

52




JL—/\—HEKE

Looper Mecanism

NO. AEES L26 | T26 B34 e DESCRIPTION
PART NO, QTY
1 | 143646 * * 1 [EYBE SyF Gasket
2 | 143614 * * 1 b= =gy Bed Oil Shield (felt, lower)
3 [101133 [k 1 Pb—R—EERASILIERL Set Screw 15/64X28 L=3.8
4 | 143551 * * 1 | IL—s3—E0Y % Oil Seal (rubber)
5 | 143485 * * 1 | J—73—Egii A%l Bushing (front)
6 | 143552 * * 1 | )b—73—Ehgy A4l ($8) Looper Holder Shaft Bushing (back) Assembly
7 | 100443 * * 1 [Jb—/ —8fFTA% )b Al Set Screw 15/64X28 [=9.97
8 | 143486 * * 1 |Jb—s—EfiE A5l Bushing (back)
11 | 143484 % * 1 Jb—s3—ih Looper Holder Shaft
12 | 101057 * [k [ 1 b—R—EE5FERHDHL Screw 11/64X40 L=9.9
14 | 101057 * | ok |1 [JL—S—8hS—FHHRL Screw 11/64X40 L=9.9
15 | 139097 * [ % |1 Db——BhS—alsh) Looper Holder Shaft Collar Assembly
16 (101047 | * | * [ 2 [J—/S—EHEUooihl Set Screw 15/64X28
19 | 103859C | * * 1 PIL—N—E#EOYR($8) Looper Driving Arm Assembly
20 | 8103 * | ok | 2 [JL—sS—RSAFALEARL Set Screw 11/64X40 L=35
21 | 143454 * - 1 PL—iR—RSAKHL Looper Avoiding Eccentric
21 | 143454-1| - * 1 | —1S—RSAFHL Looper Avoiding Eccentric
22 | 100226 * | x| 2 [AEESHIFRLERL Screw 3/32X56 =44
23 | 143459 * * 1 |AREHBZ (A) Slide Block Cover (back)
24 | 143460 * | ok |1 [FEEHEHIRR (B) Slide Block Cover (front)
25 | 143458 * | ok | 1 [JL—R—EBBH - HE Slide Block
26 | 143455 * * 1 |W——ERg =X Forked Connection
27 | 100456 * | x| 1 [BRBNEREAFHIERL Set Screw 15/64X28 L=3.2
28 | 416074 * * 1 |I—R—EEE (R lfT) Forked Connection Bracket Assembly
29 | 101324 * | *x | | =XO50%EHHl Screw 11/64X40 L=104
30 | 416075 * * 1 | ZXOZ20(HREAD) Forked Connection Crank Assembly
31 | 143483 * * 2 |IW——{RD A% Looper Holder Bushing Eccentric
32 | 139065 * | x| 2 | —S—EFEYoHES Hinge Pin
33 | 139064 *® [ o [ 1 [JL—sR—EYH Connecting Link
35 | 143463 * | x| 1 (ERENERSAESR Slide Block Stud
36 | 8009 * | x| 2 |EENEREAEHIELL Set Screw 15/64X28 L=7
37 | 8009 # | x| 1 I L—N—EREXTEC IRl Set Screw 15/64X28 L=7
38 | 139534 * * 1 |L——EREFE Hinge Stud
39 | 151369 * [ o [ 1 [ L—S—EROYRERERORL Screw 11/64X40 L=9.5
40 | 8042 ® | ok | 2 PL—R—EHEOYRESEIERE Screw 11/64X40 L=5
41 | 416043 * * 1 ——EEO9RE53FE H ) Looper Eccentric Collar and Support Assembly
42 | 10828 * * 2 |WAhHLIERL Set Screw 1/4X40 L=5
43 | 416091 - * 1 (WAL HLHD Looper Eccentric and Feed Lifting Eccentric Assembly
43 | 416092 * - 1 |WhAL (Gl Looper Eccentric and Feed Lifting Eccentric Assembly
46 | 6046 * * 1 | TE#AZIL(E)IERL Set Screw 15/64X28 L=17
47 | 143644 * * 1 | TEARIL(E) Bed Rotary Shaft Bushing (left)
48 | 103860C | =* * 1 |b——&EE- 9548 Looper Eccentric Connection Looper Driving Arm Assembly
49 | 143462C | * * 1 | J—/N—ERENEH-AE (H) Looper Eccentric Connection Assembly
51 | 139535 * * 1 b= —E#HEnvk=azE Looper Eccentric Collar and Support
52 | 143461 * - 1 [WhAL Looper Eccentric and Feed Lifting Eccentric
52 | 143621 - * I [Whi Looper Eccentric and Feed Lifting Eccentric
53 | 143456 * 1 |W—N—E®S Forked Connection Bracket
54 | 139257 * * 1 | ZXOZ27 Forked Connection Crank




SER. AR
Upright Shaft and Lubrication System

41

36

~>28




SLEd. FRIHBE R
Upright Shaft and Lubrication System

No. | FRERES| | oo | 1,0 | B e DESCRIPTION
PART NO QTY

1 | 416061 * * 1 |Z#Fv— LA Bevel Gear Assembly

2 | 10828 * * 2 |ME¥vy—i1bfl Set Screw 1/4X40 L=5

3 | 147111 * * 1 |52 EASIL Arm Shaft (upright) Bushing (upper)
4 | 372829 * * 1 |3Ldh Arm Shaft (upright)

5 | 146505 * * 1 |38 TARIL Arm Shaft (upright) Bushing (lower)
6 | 416067 * * 1 |328H5— HUH) Arm Shaft (upright) Collar Assembly
7 | 10828 * [ % | 2 [S#EHhF—it4L Set Screw 1/4X40 L=5

9 | 372801 * | % [ 1 AR LT Oil Pump Body

10 | 143126 ¥ | x| 2 |#HASTFIRA) Oil Pipe Clamping Sleeve Adapter
11 | 143073 * | x| 1 |[#&mBRE Oil Pump Impeller

12 | 6339 * | % | 1 [#HBRELE4C Screw 1/8X44 L=4

13 | 146600 * * 1 |l afMzx(A) Oil Pump (centrifugal) Cover

14 | 146657 * | % | 1 |[f&mEaiRgl Oil Pump Screen

15 | 146658 * * 1 |5t siRzx(B) Oil Pump Screen Frame

16 | 100189 * | x| 3 [BtEEIERL Screw 1/8X44 L=8.7

17 | 100157 * | x| 3 |FauR TRl Screw 11/64X40 L=13.5

18 [ 802002 | * | * | 2 [FANKRTFI/v9E Position Pin

19 | 375065 * | ok | 1 |[AAILEFRKRLTER) Oil Removing Pump Assembly

20 | 375066 * | % | 1 [FLIEFRKRLT 0il Removing Pump (body)

21 | 540555 £ | x| 1 |FAIRITZER 0il Removing Pump Bracket

22 | 545239 * | * | 2 [FANEFRKRL TR Set Screw 1/8X44 L=3.2

23 | 545239 * | x| 1 AR TZERIERC Set Screw 1/8X44 1=3.2

24 | 540556 * | * 2 |[FAIWKRTERR, OH Removing Pump Piston

25 | 540625 * | % | 2 |[FAAIRITER I Piston Spring

26 | 375068 * [ * 1 |[FARTiERFA Piston Spring Bracket

27 | 504010 * | x| 1 (AR TIERIBRERC Screw 9/64X40 L=7

28 | 416100 * * 1 |8/ A TE(RR) Oil Pipe Assembly

29 | 416126 * | 1 &8ss FCh) Oil Pipe Assembly

30 | 143622 * * 1 (A ANWIB—2Fa—T Oil Return Tube

31 | 143124 * * 6 | LTS Oil Pipe Clamping Sleeve

32 | 143125 * | x| 6 [/ 1T Fuk(B) Oil Pipe Clamping Sleeve Nut

33 | 416102 * | x| 1 [#mRI7AGR) 0Oil Pipe Assembly

34 | 416103 * * 1 |#&:m/ 31 7B(#8) Oil Tube Assembly

35 | 143648 * | x| 1 | AANNATEF Oil Tube Connection

36 | 143457 * * 1 A EEE Oil Connection

37 | 50025 * [+ [ 2 [FrEEESERE Screw 3/16X28 =27

38 | 143370 * * 1 | k&AL Ihi— Oil Lead

39 | 151369 * | % 1 | kA A ILhi—1bRl Screw 11/64X40 L=9.5

40 | 415930 * * 1 (AW Fa—T Oil Removing Tube

41 | 16380 * * 1 | AANF2—TROYy—2 Oil Removing Lint Screen

42 | 376425 * * 1 |[FAIERFa—T-7L4v— () Oil Removing Tube * Wire Assembly
43 | 143654 * * 1 |#ETIL- Oil Removing Tube (head end) Screen
44 | 416125 * * 1 |#5:m/31 7D (%R) Oil Pipe Assembly

46 | 143066 * * 1 |#m 14T+ vk(C) Oil Pipe Clamping Sleeve Nut

47 | 143065 * * 1 #3147 (D) S Oil Pipe Clamping Sleeve

48 | 143015 * * 1 |8y — Bevel Gear

49 | 143431 * * 1 |8pho— Arm Shaft (upright) Collar

50 | 143649 * | o« | 1 [T Oil Pipe

51 | 143650 * | x| 1 #8317 (B) Oil Pipe

52 | 143501 * | % | 1 [8m/17C) 0Oil Pipe

53 | 143503 * | x| 1 |17 D) Oil Pipe

54 | 143647 * * 1 |#&mALT(E) Oil Pipe




L, T—1—
Arm Shaft and Machine Pulley




Lt T—1)—
Arm Shaft and Machine Pulley

no, | BBRES L26 | T26 | B 2% DESCRIPTION
PART NO. QTY
1 | 416105 * - 1| E#hGH) Arm Rotary Shaft Assembly
1 | 416107 - | * 1| B () Arm Rotary Shaft Assembly
2 | 416097 * | - 1 | E#-0520hL(R) Arm Rotary Shaft and Crank
2 | 416099 - * 1 | EB8h-9520h L (48) Arm Rotary Shaft and Crank
3 | 140552 * | x 1 |95 0hbLfEDHRE Screw 1/4X40 L=12.6
4 | 108270 * * 1 |#tEOZS9E IERE Set Screw 1/4X40 L=8
5 | 140542 % * 1 |95 0hLbRl Position Screw 9/32X28
6 |416123 x| 1 [&HEiaE GE) Needle Bar Connecting Stud Assembly
7 | 143619 * | % 1 [ 0il Wick
8 | 8060 = [ x| 1 |f#HEREREORL Screw 9/64X40 L=8
9 | 121321A * * 1 |8tEHSY Needle Bar Connecting Link
10 | 114475 * * 1 (|8HEIS 1y F Needle Bar Connecting Link Screw Cap Disc
11 | 416122 * * 1 |&HEOS2 ) - 4B E () Needle Bar Connecting Link Assembly
12 | 140359 * | ok 1 | E&hmie Arm Rotary Shaft Screw Plug (front)
13 | 143236 * | * 1 | L&hmig/ vF Washer
14 | 372827 * * | |8tE05 o8 (48) Needle Bar Connecting Link Hinge Stud Assembly
15 | 120810A * * 1 |8H8O5 98 Needle Bar Connecting Link Hinge Stud
16 | 372828 * | % I o Oil Wick
17 | 16292 * | ok L e Hinge Stud Plug
18 | 103163 * * | | EEHBTASIL/SATHT) Arm Rotary Shaft Flanged Bushing (front) Assembly
19 | 6046 * | * 1 | E&ETAZILIERL Set Screw 15/64X28 L=17
20 | 152503 * * 1 | EEfEA%IL Arm Rotary Shaft Bushing (center)
21 | 140296 x| * 1 | EsgpgASRILIER D Set Screw 9/32X28
22 | 416119 * | * 1 | E&8HS— (L) Arm Rotary Shaft Thrust Collar Assembly
23 | 100624 * | x| 2 [EEHS—ithL Set Screw 11/64X40 L=55
24 | 416118 * * 1 | E#Fvr—Halfh) Bevel Gear Assembly
25 | 10828 * | ok 2 |LEFr—ibl(B) Set Screw 1/4X40 L=5
26 | 140333 * | ok | 1 | EETY—1ERC(A) Screw 1/4X40 L=7.7
27 | 372221 * * 1 | EEhARIL (18) Arm Rotary Shaft Flanged Bushing (back)
28 | 140296 * | ook | 1 | EEASL(FR)IERL Set Screw 9/32X28
29 | 540707 * * 1 |[FAIL—Ii Oil Retaining Ring
30 | 416132 * * 1 | BT —y—($8) Arm Rotary Shaft Sprocket Wheel Assembly
31 | 372796 * | % 2 |k#RFYT Ball Bearing
32 | 202253 * * 2 [F—u—u s Sprocket Wheel Spring Flange
33 | 141146 * | % | 2 | ERJLFS—Y—1tHal Set Screw 1/4X28 L=6.7
34 | 141403 O T O W7 Screw 5/8X28UN
35 | 139018 * * 1 | &gk Sy Washer
36 | 264715 * | ok | 1 [B4ITNLE Bed Rotary Shaft Belt
38 | 151283 * * 2 [F—=U—1thal Set Screw 15/64X28 |=16.6
39 | 139533 * | % 1 |#tEI500%vyT Screw Cap
40 | 416131 * * 1 | LEA%IL () (F8) Arm Rotary Shaft Flanged Bushing Assembly
41 | 160001 * % 1 |t L—2— Oil Separator
42 | 37229 * | % | 2 |FAtL—E—1ERl Set Screw M4X0.7 L=5
43 | 104425 * - 1 |95 0hA Needle Bar Crank
43 | 143635 - * (B 2y N Needle Bar Crank
44 | 143495 * | 1 |$tEEfaE Needle Bar Connecting Stud
45 | 146864 * * 1 | EEFv— Bevel Gear
46 | 147468 * * 1 | LEHS— Arm Rotary Shaft Thrust Collar
47 | 372220 * * | | L#n Arm Rotary Shaft
48 | 375143 * * | | LRSS — Arm Rotary Shaft Sprocket Wheel
49 | 139419-A * | T—U— Machine Pulley
49 | 139484-B| = - | | F—=— Machine Pulley

10




£, X
Needle Bar and Thread Take—up

@21
22

?19

=

T

26




s X
Needle Bar and Thread Take—up

No. | EBmE S| 0| 196 [ 24 DESCRIPTION
PART NO QTY

1 | 140440 R - 1 [#H#BA%IL(E) 2 Screw 11/32X28 L=7

2 | 146576V | * * | |#HEEARIL (L) Needle Bar Bushing (upper)

4 | 416128 * * | | RE- LA A-KFELEL R Thread (needle) Take-up Assembly
5 | 416033 * * 1 |XFHRUM Thread (needle) Take—up with 8060
7 | 8060 * [+ | 1 |KEHDHRLC Screw 9/64X40 =8

8 | 139196 * * 1 | RXEBLEL Thread (needle) Take—up Extension
9 [ 7016 * | I |REFLRELILERE Screw 3/32X56 L=4

10 | 154095 * * 1 | REBAREZ Thread (needle) Take—up Plate

11 | 168164 * | x| 1 | EFERBIRT)Y Spring

12 | 101449 * | % 1 |REABZBAL Screw No.2-64UNF

13 | 372799V | * [ 1 |&HEARIL(TF) Needle Bar Bushing (lower)

15 | 146573 * | * 1 |#HE Needle Bar

16 | 143497 ® [ ok |1 |EHERE Needle Clamp Thread Guide

17 - * * 1 |18tER (L) Needle Clamp Assembly

18 —~ * * 2 |&tiE Set Screw

19 | 146805 * [ |1 |EHEEG (D Needle Bar Bushing Oil Wick Assembly
20 | 146580 * | ok 2 [#HEmEOIIVTS Oil Wick Clip

21 | 146804 * * 1 |§H#E RS Needle Bar Bushing Oil Wick

22 | 146703 * * 1t |§HERSRA Oil Wick Clamp and Retainer

23 | 139198 * * 1 |RFAFH Slack Thread Controller

24 | 131496 * [ x| 1 |REBAFHEEZ Slack Thread Controller Clamp

25 | 100997 * | % 1 |REAFEMFZERL Screw 9/64X40

26 | 146908 * [« | 1 |HEISVIENR Slide Block Guide

27 | 159456 * | x| 2 [HEBEISVIOEALETYIv— Washer

28 | 101485 * | o« | 2 |MEISVIEALRLE Screw 11/64X40 L=12.7

29 | 139111 * [« | 1 |AE Slide Block

30 | N2616 * | -~ | 2 |# TVX7 #16 Needle

30 | N4621 - | = | 2 |8 vy Xx128GAS #21 Needle

31 | 3751168 | * * 1 |FEKEH/ N — Tread Take—up Cover

32 | 8040 * [+ [ 2 |XKFHNA—1EHL Screw 9/64X40 L=8

33 | 30025 * * 2 |y — Washer

12




T3

Bed Rotary Shaft

13



T &y
Bed Rotary Shaft

NO. HaES L26 | T26 fEs A DESCRIPTION
PART NO. QTY
1 | 143659 * | x| 1 | T Bed Rotary Shaft
2 | 416070 * * 1 | FEh>—Halfh) Bed Rotary Shaft Collar Assembly
3 | 8103 * * 2 | FEhh>—it4atl Set Screw 11/64X40 L=3.5
4 | 416028 * % 1 | FTHRAFEHLEE) Thread (looper) Take—up Assembly
5 | 101266 * [ % | 2 [FARAFHLIERC Set Screw 1/4X40 L=2.86
6 | 143645 * * 1 | FEfEARIL Bed Rotary Shaft Bushing (intermediate)
7 | 6046 *x | % | | TR 2L IRl Set Screw 15/64X28 L=17
8 | 143444 * * 1 | FEA2IL(H) Bed Rotary Shaft Bushing Flanged (right) Assembly
9 | 100430 * | x [ 1 [TEA%2)L(FIERL Set Screw  15/64X28 L=17.33
10 | 143675 * * 1 | T8 T—1—(#) Bed Rotary Shaft Sprocket Wheel Assembly
11 | 202253 * * 1 | F—y—1)s Sprocket Wheel Spring Flange
12 | 140409 * | x| 2 [F&#X)LTS—)—iERl Set Screw 1/4X28 L=9.4
13 | 1368 * | ok 1 | FE#A LN —y—#Lfal Screw 1/4X24 L=11
14 | 143499 * | *® 1 | FRIATFHLA— Oil and Lint Guard
15 | 100202 * | 2 | FTHRIAFHLBNN—1ERLC Screw 9/64X40 L=5.6
16 | 143674 * | ok 1| TFE#RIET—1— Bed Rotary Shaft Sprocket Wheel
17 [ 416070-9 | * | * 1 | FEARIILAT— Bed Rotary Shaft Collar

14




JL—i\—% 8
Looper Thread Guide

28

15




JL—\—%Hf
Looper Thread Guide

No. | HPERES |\ o5 | 1y |1 RS RESCEIBIN
PART NO. QTY
1 1139120 * * | [JL—sS—RHEEARIL Looper Thread Guide Bracket Holder
2 | 101167 * * 1 b—_—&$E1l Screw 15/64X28 =234
3 | 100456 G I I P —RBE AL IERLE Set Screw 15/64X28 L=3.2
4 | 143487 * | I I—3—%H Looper Thread Guide
5 | 143548 * | % I b—ii—%EE Looper Thread Guide Bracket
6 | 100206 * [k T Pb—"—%#htal Screw 1/8X44 |=6
7 | 4160858 * * 1 | THRERAE G Thread (looper) Take—up Stripper Plate Bracket Assembly
8 | 100240 * | % I | FHRERA)RBLERE Screw 3/32X56 1=2.8
9 | 139157 * * 1 | THRERA) RE Thread Retainer
10 | 139317 * | % I | THRERWN) Thread Separator
11 | 139154 * [ * 1 | FHRERND) Thread Guide
12 | 100237 * | 1 | TFAERD)LERLE Screw 9/64X40 L=3.6
13 | 100219 * | * 1 | FTRERNE) LRL Screw 9/64X40 [=4.8
14 | 107071 ® [ x| 1 [Tye— Washer
15 | 139155 * | * 1 | FTHREANE) Thread Guide (right)
16 | 6333 * | o+ | 2 | FHAEANLEARC Screw 9/64X40 L=6.5
17 | 139148 * * 1 | FTHRENR Thread (looper) Take—up Stripper
18 | 107071 * * 2 [TAERZDIY y— Washer
19 | 139145 " 1 | FREBFHRA/NN— Cover
20 | 100219 * | x| 2 [THRAFHRIERL Screw 9/64X40 L=4.8
21 [151282-A| * | * [ 1 [FRFAFHRHAN—RTI5 1Rl | Screw 3/32X56 L=1.93
22 | 139147 o 1 | FREAFRAN—ZTYY Lock Spring
23 | 139152 * | % 1 | THFAFRER Thread Guard
24 | 100665 ¥ | % [ 2 |FRBAFREALRLC Screw 3/32X56 L=2.2
25 | 143517 * * 1 | TRAFIR Thread (looper) Take—up Stripper Plate
26 | 139146 * | = | 1 | FTREFERHN—E Hinge Pin
27 | 143518 % * 1 [ THRERE Thread (looper) Take—up Stripper Plate Bracket
28 | 8060 * |« | 2 [TRENSLERE Screw 9/64X40 L=8
29 | 416083 * * 1 | FTRAFLE (KEHH) Tension {looper thread) Assembly
30 | 416082 * * 2 | FTHRAFE(GF VMDD Tension (looper thread) Screw Stud Assembly
31 | 101742 * | x| 2 [A—LwbFuk Thumb Nut
32 | 141002 * * 2 | FTHRIAFMEGE Tension (looper thread) Screw Stud
33 | 110106 * * 4 | THIAFI Tension (looper thread) Disc
34 | 143514 * * 2 | THRBFRTYYS Tension (looper thread) Spring
35 | 143567 * * 1 | T&FEFLE G Tension (looper thread) Body
36 | 100430 * | % 1 | TRFFLE QR ERLE Screw 15/64X28 [=17.33
37 | 101250 * [ % 1 | TRBAFHRAAA—HML Position Screw Stud 11/64X40 L=7

16




JL—N—%&E NILAT—FRR
Looper Thread Guide and Belt Guard

17



JL—\—%#h X)L —F KK
Looper Thread Guide and Belt Guard

no. | B ES 126 | T26 a5 2% DESCRIPTION
PART NO. QTY
1 | 4160698 * | * 1 | NILE—RERE (BT Belt Guard Assembly
2 | 101448 * | x| 2 IR H—KEREFLERE Set Screw 1/4X24UNE
3 | 143544 * * 1 | FTHRBELSCT(5R) Thread Tube Assembly
4 1139162 * * 4 | THRBELSAFT(E)ER Thread Tube Bushing
6 | 8040 * [ * [ 3 |TFREALSAATHE) ERL Set Screw 9/64X40 L=8
7 | 1393258 * | x 1 |RFEARE(BE)XX Thread Guide Bracket Support
8 | 100237 * | % I [ REARE (B)XA1ERL (L) Screw 9/64X40 L=36
9 1100202-A | * | * | 1 [REAHRESE)IZZLERL(T) Screw 9/64X40 L=56
10 | 1393248 * * 1 |RERERE (H) Thread (looper) Guide Bracket
11 | 139158 * | * | 2 |REARG.E) Thread Guide
12 | 100176 * [ * [ 1 [REARE (BR)LLRLC Screw 9/64X40 L=95
13 | 150342 * | x| 4 |REARMRIERC Screw 3/32X56 L=2
14 | 139281 * | % [ 1 | TRIFF/I1F(C) Thread Tube
15 | 4160298 * | * 1 | FRELERGD Thread (looper) Tube Assembly
16 | 139167 * | x| 4 | THRELER Thread (looper) Tube Bushing
18 | 139173 * * 1 (INATERTYLY Cover Lock Spring
19 | 139174 * * 1 |[INATERTY T IR Reinforcing Plate
20 [ 100202-A | * | * 1 |NATFTERTY T 1ERE Screw 9/64X40 L=56
21 | 143437S * | & 1 | NI —FaR{k Belt Guard Body
22 | 139175 * | ok 1 | FThRBLACTE (HR) Tread (looper) Tube Bracket Assembly

18




LERER, RHF
Needle Thread Guide and Tension

19




LERER. RFAF
Needle Thread Guide and Tension

LGk

HRES
NO. L26 | T26 ma DESCRIPTION
PART NO, QTY
1 | 416104 * * 2 | ERBFFE(FYMD Tension (needle thread) Screw Stud Assembly
2 | 153672 * * 2 | ERABFO—-LybFuk Thumb Nut
3 | 150326 * * 2 | ERFAFGE Tension (needle thread) Screw Stud
4 | 143658 * | x| 2 | EREIF () RbwsS— Locking Spring
5 | 143657 * * 2 | ERAFED)SFub Tension Spring Bushing (large)
6 | 131741 - * 2 |RAFILHh Tension {needle thread) Spring
6 | 143656 * - 2 |RIAFIER Tension (needle thread) Spring
7 | 159538 * * 2 | ERAFMIRZ Tension Spring Bushing (small)
8 | 132572 * * 2 |A—mm Tension {needie thread) Releasing Disc
9 | 102102 * | x| 4 | EREAFE) (K) Tension {needle thread) Disc
10 | 154988 * * 2 | ERFFEMES Releasing Pin
11 | 416010 * | ok 1 | ERKPDOHHEHERAL () Screw and Nut
12 | 10652 * o[ * I [ERFFELEFVE Nut
13 [ 100316 * | ok [ 1 | ERPDHEEHBAL Screw 11/64X40 L=11.4
14 | 131696 * | ok |2 | ERFTF () R Thread Guide
15 | 1680028 * * 1 | E&RBAFE Tension (needle thread) Bracket
16 | 8064 * * 1 | ERFAFER Screw 11/64X40 =4
17 | 139331S | =* * 1 [HREARE (X) Thread (needle) Guide Bracket
18 1140443 | * | * | 1 [REFNKS (Z)LHL Screw 3/16X32 L=22.2
19 | 139177 ® | ok [ 1 RERE) Thread (needle) Eyelet
20 | 100219 * | x| 1 RERG LERLE Screw 9/64X40 1 =48
21 | 139158 | ok |2 | REARGE, £) Thread Guide
22 | 8031 * | x| 4 RENKRLERC Screw 3/32X56 L=4
24 | 143571 * * 1 | EAFIR Thread (needle) Eyelet
25 | 100176 * | ok |1 | EREAFRLEAL Screw 9/64X40 [=9.5
26 | 100724 * | k|1 | EREAFREAL Screw 11/64X40 L=6
27 | 107071 * * 1 |Tvyiry— Washer
28 | 143570 * [ x| 1 | FT—LHRECT) Thread Guide
29 | 140180 * | x| 1 | P—LHRE(T IR Screw 9/64X40 1=52
30 | 102102C | - * 2 | ERFFAFHECR) Tension (needle thread) Assembly
30 | 143656C | =* - 2 | B4 () Tension {(needle thread) Assembly

20




Face Plate and Bed Cover

. NyRH/A—

21



B, NyRh/—
Face Plate and Bed Cover

no. | BBRES ||, T26 | 13 e DESCRIPTION
PART NO. QTY

1 | 122160SA | * * 1 |@Ek Face Plate

2 | 143543 * | o« | 1 |@RsSuEy Gasket

3 | 6604 * | x| 4 |BRLERC Screw 9/64X40 L=12

4 | 20171 * * 2 |dLfz Face Plate Plug

5 | 143433SC * * 1 [ RNyRLEH/—(H) Bed Cover Assembly

6 | 143434 * [ x| 1 [RyREAR—Sux Gasket

7 | 140999 * | x| 1 [RoREHKRg Screw 15/16X16UN

8 | 143435 * % 1 | RNwF iR/ Svx Gasket

9 | 140295 * * | 14 [RyFLEh/S—1ERL Screw 9/64X40 1=9.5

10 | 139510 * | % | 3 |RuRBi Oil Plug

11 | 139509 * * 4 (/39 (RyR) Gasket

13 | 143464 * - 1 [Jb—isS—HN—(k) 1/8,5/32 Looper Gate (left) 1/8, 5/32

13 | 143466 * - 1 | J—s3—h/—(E) 3/16,1/4 Looper Gate (left) 3/16, 1/4

13 | 143468 | = | 1 [J—rS—Hs3—(FE) 3/16, 1/4 Looper Gate (left) 3/16, 1/4

14 | 151282 * | * 1 I—sR—h—2TFY o5 ikl Screw 3/32X56 L=1.93

15 | 143470 * * 1 |W—sS—HNR—(E)RTYY Looper Gate (left) Lock Spring
17 | 143471 * | - 1 Pb—s—hi—(H) 1/8,5/32 Looper Gate (right) 1/8, 5/32
17 | 143473 * - 1 |Ib—sR—Hh/8—(FF) 3/16,1/4 Looper Gate (right) 3/16, 1/4
17 | 143475 - | * | 1 [J—ss—HhR—(H) 3/16, 1/4 Looper Gate (right) 3/16, 1/4
18 | 143477 * * 1 | —s—HAN— (7)) R4 Looper Gate (right) Lock Spring
19 | 151282 * | o« [ 1 [ J—R—hN—RTFYLHF1ERL Screw 3/32X56 L=1.93

20 | 143479 * | x| 2 J—s—hn—Ehl Hinge Screw Stud 9/64X40 L=5.6
21 | 143480 * * 2 |J—IN—h—E2E Position Pin

22 | 139030 * | % 1 | FE#H/ \—iR(E) Cover

23 | 143643 * | x| 1 | F&@A%L(E)OYLY “0” Ring

24 | 100202 * [ x| 4 | FE#h/N\—iR(E) IRl Screw 9/64X40 L=5.6

25 | 143478 * | x| 2 |JL—s—hi—EA Hinge Pin

22




Arm Top Cover and Thread Guide Cover

23




LR, R@BLHN—
Arm Top Cover and Thread Guide Cover

no. | BBERES L26 | T26 | 22 DESCRIPTION
PART NO, QTY

1 | 146829SA * * 1 | kiR Arm Top Cover

2 | 146508 * * 1 | B/ vz Gasket

3 | 151369 * | % | 4 |E#idl Screw 11/64X40 L=95

4 | 145458 * * | | ER Oil Flow Window Cap

5 | 143062 * * 1 |fRHmE Oil Flow Window

6 | 143061 * | x| 2 |[$EERE/SvE Gasket

7 | 146591 * | % 1 |[fRHER Oil Flow Body

8 [ 100202-A | * | * | 4 |#mziRitAL Screw 9/64X40 L=56

9 | 1390368 * * 1 [RILbH—FAHA—(#8) Belt Guard Cover Assembly
10 | 139035 * | 1 N H—FH/— Belt Guard Cover

11 | 139037 * | % 1 [RIbH—Fh =% Gasket

12 | 100690 * | % | 2 [RWEH—FhA—1Ehl Screw 3/16X32 L=13.5

13 | 1435228 * * 1 | TRBLH/NN—GH) Thread (looper) Guide Cover Assembly
14 | 1435218 * * 1 | FTHRELHN— Thread (looper) Guide Cover
15 | 139171 * | % | 1 [FRBALAN-RTYLH Cover Catch

16 | 8031 * | x| 2 | FHRELHN—RTFT)T1ERL Screw 3/32X56 =4

17 | 139520 * * 1 |E22(@E) (#) Hinge Plate (right) Assembly
18 | 372224S * * 2 e Hinge Plate

19 | 112162 * | x| 2 [FHRHN—HES Hinge Pin

20 | 139519 * * 1 |e2S(F&) (38) Hinge Plate (left) Assembly
21 | 6604 * | x| 2 |ErSibl Screw 9/64X40 L=12

22 | 150608 * | x| 1 | TEgig Screw 1/2X28

23 | 139017 * [ x| 1 |Dyie— Washer

24 | 30046 * | % 1 | 7—REZIERL Screw M4X0.7 L=4

24




MR HEL

Oil Reservoir and Reservoir Screen

25




MR D HiIEL

Oil Reservoir and Qil Reservoir Screen

NO. MRES L26 | T26 fEis% ¥4 DESCRIPTION
PART NO. QTY
2 | 143602S * * 1 |ias Oil Reservoir
3 | 143508 * | 1 [REDuFy Oil Reservoir Gasket
4 | 143542 * * 1 [EELEZIR Oil Reservoir Screen Frame
5 | 143509 * * 1 [EEL Oil Reservoir Screen
6 | 100966 * | x| 21 iAo Screw 3/16X28 L=15.9
7 | 141139 * * 1 |idshERL Oil Reservoir Drain Plug
8 | 8044 * [ x| 3 [RELEAHRIERL Screw 1/8X44 L=6
9 | 101485 * | ok |2 BMELOT—D1ERL Screw 11/64X40 L=12.7
10 | 164134 * | % 1 BEEREA) B Oil Reservoir Sight Gauge Window Retainer
11 | 164133 O 1 EE2ERE(A) Oil Reservoir Sight Gauge Window
12 | 164132 * | % 2[RI EIyF Gasket
13 | 143601 * | % | RAYUOERE Sight Gauge Background Disc
14 | 141139-A | * | =* 1 [mAvy oy “0” Ring
15 | 143603 * | % 1 [l oR il Reservoir bottom plate
16 | 143604 * | * 1 |oyzs “0” Ring
17 | 31092 * | x [ 8 AV OEIEAL Screw M4x0.7 L=12

26




27



&

Accessories

Bk

no, | HmES 126 | T26 % DESCRIPTION
PART NO. QTY
1 | 416076 * * 1 |RIITELEVE Thread Unwinder Assembly
2 | 11193 * |+ | 2 [ oil
3 | 25649C * * 1 |FSA/3—(4548) Screw Driver complete
6 | 19458 * | x| 1 |ARBLUFEI) Wrench
7 | 8132-B * * 1 [BRARE Accessories Pack
8 | 139190 * * 2 |RNwEHy Y Machine Cushion
9 | 13079 * * 1 |<&Y (1000 mm) Foot Lever Chain (1000 mm)
10 | 156864 * * 1 [K&Y 7w () Foot Lever Chain Hook
11 | 156865 * * 1 [K&EYTuT () Foot Lever Chain Hook
12 | 104879 * | % 1 [K&YI7992(X) Chain Connecting Link
13 | N2616 * [ - | 4 |8 TVX7 #16 Needle
13 | N4621 - | % | 4 [8F Uy X128GAS #21 Needle
14 1 11196 * * 1 |Evtuk Tweezers
15 | 372833S * - 1IN BH—F(E) Belt Guard (upper)
15 | 372834S - | % 1 | RILMAH—R(L) Belt Guard (upper)
16 | 3728328 * | % 1 |NIWEH—F(H) Belt Guard (right)
17 [372831S | * | * | 1 [RIFHF—F(E) Belt Guard (left)
18 | 54421108 | * | = 4 [NJLRH—F(E)iERL Screw M3 L=8
19 [ 10734-24 | = | * | 4 |RJFH—F(H.ZX)thL Wood Screw
20 | 27187 ® | ok | 4 |Twip— Washer
21 | 372835 * | - 1 [N H—F#BIR (A) Belt Guard Plate
22 | 54421208 | * | * | 1 [RJLMH—FEBIHR(A) IERL Screw M4 L=8
23 | 31207 * * 1 |7 — Washer
24 | 372209 - | [ 1 [RILEH—FHBRA) Belt Guard Plate
25 | 54421208 | - | * | 2 |NILMH—FREEIHR(A) IERL Screw M4 L=8
26 | 1227948 * * 1 |k (R) Machine Mounting Bracket (long)
27 | 122796 * | x| 1 IR (E)2viay Bracket (long) Pad
31 | 141464 * | = | 2 [k Bolt
32 | 1227958 * * 1 |flRB) (&) Machine Mounting Bracket (short)
33 | 122797 * | K 1 [ (E)oviay Bracket (short) Pad
34 | 1368 * * 1 [fI#RB) &)1kl Screw 1/4X24 L=11
35 | 8126S * | o« 1 |El#REAL (HR) Bolt, Nut, Washer

28




Al 5% &
Parts Available at Extra Charge

1

24

o

29




Al 58 fa

Parts Available at Extra Charge

no. | FB@ES || oo | o6 |BH 24 DESCRIPTION
PART NO. QTY

1 | 139434 * - 1 [ —FET5— Sensor Adaptor

2 | 18065 * | = | 3 | —FHTE—1tRLE Screw M5X0.8 L=14

30




=88 1
Gauge Parts 1

31



F—E 5 1

Gauge Parts 1

NO. AEES L26 | T26 a5 % DESCRIPTION
PART NO QTY
1 - * * 1 |&tEk Needle Clamp
2 | 101498 * * | 2 |#ikRl Screw 11/64X40 L=1.97
3 - * * 1 |&HK Throat Plate
4 | 100691 * | x| 3 |84 Screw 11/64X40 L=9.1
5 = * * 1 |[ZEYEE Feed Dog
6 | 101255 * | % [ 1 [ZEYEIERC Screw 13/64X36 L=9.5
7 | 139366 * * 1 |5 —F25 Lap Seam Feller Slide
8 - * * 1|78 f 58— (40) Lap Seam Feller Assembly
9 = * = 1 |z (8) Presser Foot Assembly
10 - - * 1 [z E) Presser Foot Plate Assembly
" - * * 1 |IL—i3— () Looper (back)
12 - * * 1 | —s3—(RED Looper (front)
13 | 143481 * * 1 Pb——fLs — (1) Looper Holder (back)
14 | 141158 * | x| 2 [JW—iS—RILEF—&HHl Screw 11/64X40 L=73
15 | 132850 * * | 2 [ErOvoE Position Pin
16 | 143482 * * 1 IL—R_—FRIILF— (8 Looper Holder (front)
17 | 140393 * | % | 2 [Jb—s3s—ikRl Clamping Screw 11/64X40 1=6.4

32




$28¢e¢1 128¢¢1 816¢91¢l 8-0¢v6¢1 8- 11¥6€1 8-G8¢6¢E1 8-9116¢€1 (¥'9) " v/1
£¢8¢E! 0¢8¢cl 916¢91¢1 9-0¢16€E1 O-v1v6el 9-GBEGE! 9-9116¢€1 (8Y)i9l/¢ e
$28¢2¢1 128¢¢€1 87198G1¢1t 8-¢o6v 1l 8-01G6¢1! 8-1¥G6¢1 8-9116¢€1 (F'9) i v/1
€c8eel 028¢t1 971986131 9-¢6v ¢l 9-1.G¢¢!| 9-¢.6¢¢1 9-9116¢€1 (8%)igL/e
£48¢¢1 0¢8¢¢1 619861721 R4 ARA] LEG6EI| G-8¢€G6¢E1 G-9116€1 (0'¥) i 28/8 o
¢¢8¢¢cl 618¢¢l $19861¢1 y-c6bvlcl LEGBEIL P-8€G6E 1 ?-9116¢1 (C€)i 8/1
(3uo4y) 4edoo | (xoeq) J9do0T Lm__MMQHMMMQQm._ uo\uurm_wwmwwu_n_ goQ peo 93e|d 3e04y] | dwe|) sjpesN | ww i youl ueu [apojy
W) —\r—A( | (B)—yi—A | @ —fabve | (BT Y BO% Wiz At 0| By

¢ SHed 938nen
¢ iRG—&

33



SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co jp
http://www.seiko—sewing.cojp./

tAO—3IL oKkt

T273-0018 TEEMmIETH*RMEI2-13-6
TEL: 047-420-3561, 1PE:% :050-3535-3491
FAX: 047-420-3560
E—mail: eigyo@seiko—sewing.cojp
(ENEE)
Parts No. PB39700 (0417)
Rev. 2



